DEXTER
STACK WASHER / DRYER = PSS

Section 5:
Dryer Parts Data
SWD

85

Part # 8533-103-001 9/21



Kits, Assemblies, & Common Parts

Description Part Number

Temperature Probe 9501-006-001
Controls Blue 9857-199-002
Controls Black 9857-199-004
Coin Drop 9021-094-001
Optical Switch 9801-099-001
Coin Drop Screws 9545-053-002
Ignition Control Box 9857-182-001
Electrode Assembly 9875-002-003
Hi-Limit Thermostat 9576-203-002
Overtemp Thermostat 9576-207-006
Fuseholder 9200-001-002
Fuse 8636-018-001
Relay 5192-299-002
Transformer 8711-007-002
Lint Screen Assembly without Front 9805-036-002
Airflow Switch 9539-461-009
Door Switch 9539-487-001
Motor Belt 9040-076-012
Tumbler Belt 9040-073-013
Tension Arm Complete Assembly 9861-022-001
Spider/Trunnion 9568-018-001
Door Handle 9244-092-001

86 Part # 8533-103-001 9/21



Dryer Cabinet Group

Description
Panel Assy., Front- Upper (SS)

T-20 SWD
9989-591-001

3

*

Insulation Front Panel, half moon (top)

9277-064-001

*

Insulation Front Panel, half moon (bottom)

9277-064-002

Switch, Optical

1

1

1
2 | Screw, FLHDCR, 10B x 1 3/4 9545-008-014 4
3 | Washer, Finish, #10 8641-585-001 4
* | Nut, Spring 8640-399-001 4
* | Hinge ,Backup Plate 9982-392-001 1
* | Screw, Countersink, 10-32X 1/2 9545-012-003 2
4 | Strap, Hinge (SS/Black) 9544-074-002 2
* | Screw, Hinge to Panel 9545-012-028 4
* | Door Assy., Loading Complete-Chrome/BLK/SS 9960-315-002 1
5 | Door Assy., Loading-Chrome(ring only) 9960-314-003 1
6 | Plate Assy., Hinge (SS) 9982-393-001 1
* | Screw, Hinge to Door 9545-012-015 4
* | Nut, Hinge to Door 8640-413-002 4
* | Cover, Hinge Plate 9074-377-002 1
* | Screw, Phillips-10B x 3/8 9545-008-010 2
7 | Glass, Door 9212-002-005 1
8 | Gasket, Glass Black 9206-413-003 1
* | Support, Door Glass 9548-117-000 1
* | Tool Install Dryer Door Gasket 8545-064-001 1
9 | Gasket, Outer Rim Black 9206-420-006 1
10 | Handle, Loading Door 9244-092-001 1
* | Screw, Handle 1/4-20 x 3/8 9545-018-017 2
11 | Stud, Door Catch, 7/8 9531-033-002 1
12 | Nut, Hex 8640-413-001 1
13 | Nut, Acorn 8640-413-003 1
14 | Catch, Loading Door 9086-015-002 1
15 | Pop Rivet for mtg. catch 8638-190-009 2
16 | Screw, Door to Hinge Strap (Special Black Type) 9545-052-001 1
17 | Washer, Fiber 8641-436-003 1
18 | Acceptor, Coin 9021-094-001 1
* | Retainer, Coin Acceptor 9486-145-001 2
19 | Screw, 4Bx5/8ss, T10 9545-053-002 4

1

9801-099-001

Cabinet Touch Up Paint (White)

9472-001-013

Part # 8533-103-001 9/21

87



Cabinet Group

DEXTER
STACK WASHER / DRYER

DRYER 2x&

LU T
v “‘7}4/{"0‘ T ————

A L

88

Part # 8533-103-001 9/21



Dryer Cabinet Group

TR =
eSS

=L

o
w
>
1
(=]
~
o
w
b
(72}
<
s
b
2
-
»n

DRYER 2x&

89

Part # 8533-103-001 9/21




Cabinet Group Continued

Key Description T-30 SWD QTY
20 | Escutcheon, SWD, Dryer Coin 9994-038-001 1
21 | Trim, Overlay Blue 9435-051-002 1
21 | Trim, Overlay Black 9435-051-001 1
* | Screw, #4-40 x 3/16 9545-020-009 13
22 | Nameplate Stack Dryer Express Blue 9412-240-002 1
22 | Nameplate Stack Dryer Express Black 9412-240-001 1
* | Lint Drawer Assembly Blue 9866-008-001 1
* | Lint Drawer Assembly Black 9866-008-003 1
* | Drawer, Front 9974-016-002 1
* | Washer, Flat, #10 8641-581-006 2
* | Washer, Curved-Spring 8641-569-004 2
* | Nut, 10-32 8640-413-007 2
23 | Overlay Trim, Lint Drwr-Blue 9435-053-002 1
23 | Overlay Trim, Lint Drwr-Black 9435-053-001 1
* | Felt Seal (back of lint screen assembly) 9532-074-004 1
* | Lint Screen Assembly ONLY (no front) 9805-036-002 1
* | Replaceable Lint Screen Only 9555-057-011 1
24 | Lock and Key, Lint Drawer 8650-012-004 1
* | Key 6101 only 6292-006-010 1
* | Cam, Lock 9095-043-001 1
* | Lint Screen Strap Hold Down Screws 10Bx 1/4 9545-008-001 12
25 | Controls Assy, 24VAC, Blue 9857-199-002 1
25 | Controls Assy, 24VAC, Black 9857-199-004 1
* | Harness, Electronic Control 9627-913-004 1
26 | Lock and Key, Control 8650-012-003 1
* | Cam, Lock 9095-041-001 1
* | Washer-flat,shim 8641-581-010 2
* | Washerflat 8641-581-041 1
* | Key only 6324 6292-006-007 1
27 | Sensor Temp Control 9501-006-001 1
* | Harness, Main 9627-913-004 1
* | Wire Nut Connector Grey 8640-276-002 2
* | Cover, Cabinet (Top) 9074-374-001 1
* | Insulation Cabinet Cover 9277-041-028 1
* | Insulation-side Panel 9277-041-027 2
* | Stack Dryer Trunion Puller 9732-243-002 1
* | Vault, Coin Box 9942-028-005 1
* | Screws, Mounting-Coin Vault 9545-008-024 2
28 | Coin Box Assy, Small Blue 9807-099-001 1
28 | Coin Box Assy, Small Black 9807-099-003 1
* | Nut, Elastic Stop 8640-413-004 *

90 Part # 8533-103-001 9/21




Dryer Back Panels and Guards

200
70500000

Key Description Part Number 014

1 | Guard, Drive 9208-133-001 1
2 | Screw, 10AB x 3/8 9545-008-024 20
3 | Panel, Drive Guard, 9208-131-001 1
4 | Guard-Small, upper 9208-134-001 1
5 | Guard-side,lower 9208-132-001 1
6 | Warning, Label 8502-763-001 1
7 | Label, Instructions 8502-645-001 1
8 | Lighting and Clearance, Label 8527-112-001 1
9 | Duct, Transition 9109-127-001 1
10 | Door, Cover-Control Box 9108-141-001 1
* | Cabinet, Cover 9074-374-001 1

Insulation 9277-041-028 1
* | Wiring Diagram & Schematic 9506-808-001 1
* | 6" Slide Open Clean Out Duct (Optional) 9973-035-001 1

Part # 8533-103-001 9/21

91



92

Air Flow Switch Assembly

Key Description T-20 SWD QTY
* | Air Flow switch Assy 9801-095-001 2
1 | Bracket-Airflow switch 9029-174-001 2
2 | Shield-Switch 9550-169-003 2
3 | Switch-Micro 9539-461-009 2
4 | Nut-Twin, 4-40 8640-401-001 2
5 | Screw-.625, 4-40 9545-020-001 2
6 | Actuator-Air Flow Switch 9008-007-001 2
7 | Pin-Cotter, .09375x.75 9451-169-002 2
8 | Screw, 10AB x 1/4 9545-008-001 3
* | Wireasy-brn,#13,34" 8220-063-032 1
* | Wireasy-org,#14,24" 8220-095-040 1
* | Wireasy-vio,54" 8220-103-001 1

Part # 8533-103-001 9/21




Dryer Burner Housing Group

Key Description

ES

Housing Assembly, Burner (All sheet metal parts not
listed)

T-20 SWD
9803-221-001

QTY

Control, Ignition Fenwall (3 trybox)

9857-182-001

1 | Panel, Back Burner Housing 9454-949-001 1
2 | Screw, 10B X 1/4" 9545-008-001 4
3 | Angle, Burner Support 9003-220-001 1
* | Screw, 10B x 3/8" 9545-008-006 2
4 | Burner, Main 9048-023-001 2
* | Screw 10AB x 3/8" 9545-008-006 2
5 | Electrode-ignition 9875-002-003 1
6 | Screw, Electrode Mtg 8B x 1/4” 9545-045-001 2
7 | Valve, Gas Shut Off (Optional) 9379-196-001 1
8 | Pipe Nipple, 1/2 x 4 1/2, BLK 8655-073-044 1
9 | Elbow, 1/2 x 90, BLK 8615-104-037 1
10 | Pipe Nipple, 1/2 x 3 1/2, BLK 8655-073-047 1
11 | Control Assy, Gas 9857-134-001 1
* | Wireasy-yel,47/8" 8220-001-466 1
12 | Manifold, Assy 9381-012-001 1
* | Orifice, Burner-Natural #40 9425-069-030 2
* | Orifice, Burner-LP #54 9425-069-031 2
13 | Bracket, Manifold 9029-306-001 2
14 | Pipe Plug in end of Burner Manifold 8615-104-038 1
* | Screw, 10AB x 3/8" 9545-008-006 2
15 | Bracket, High Limit Thermostat 9029-192-001 1
16 | Thermostat, Hi-Limit 9576-203-002 1
* | Spacer, Hi-Limit 9538-142-001 2
* | Screw 8B x 3/4” 9545-045-007 2
17 | Cover, Hi-Limit Stat 9074-329-001 1
* | Screw, 10AB x 3/8" 9545-008-006 2
18 | Thermostat, Safety Shutoff 9576-207-006 1
19 | Screw, 10AB x 3/8" 9545-008-006 2

1

1

Kit, LP Conversion 20Lb Stack Kit

9732-102-034

Part # 8533-103-001 9/21

93



'
"
D B

94 Part # 8533-103-001 9/21



Bearing Housing Group

Key Description T-20 SWD QrY
Bearing Housing Complete Assy (Includes bearings | 9803-160-003 1
& Spacer)
1 | Housing, Bearing 9241-161-002 1
* | Spacer, Bearing 9538-139-002 1
2 | Bearing, Ball, Front & Rear 9036-130-001 2
3 | Screw-Wizlock, 3/8-24x3/4 9545-049-002 4
4 | Nut, 5/16-18 8640-400-002 4
5 | Screw, 3/8-24x1 9545-049-001 2
6 | Nut, 3/8-24 8640-415-002 2

Part # 8533-103-001 9/21

95



96

Tumbler Group

Key Description T-20 SWD QTY
* | Tumbler Assy Complete W/Spider (GALV) 9848-156-001
1 | Tumbler Assy (Galvinized) 9848-155-001
* | Tumbler Assy Complete W/Spider (SS & Galv 9848-156-002
front)
1 | Tumbler Assy (Stainless Galvinized front) 9848-155-002 1
2 | Rod, Tumbler 9497-019-004 3
3 | Washer, Special 8641-554-001 3
4 | Shim 9552-013-003 AR
5 | Spider Assy 9568-018-001 1
6 | Nut, Wiz Lock 8640-415-004 3
7 | Spacer-Shaft 9538-164-001 1
8 | Tolerance Ring 9487-234-005 1
9 | Pulley, Driven 9908-052-002 1
10 | Washer -Flat 1/2 8641-581-026 1
11 | LockWasher - IntTooth, 1” 8641-582-016 1
12 | Screw, 1/2-13x1 1/4 9545-017-009 1
* | Belt, Drive 9040-073-013 2
1012
| . e \
n 13+ |2|[Hi=e
N
A 11
E—'— <T —|»—E—n
2 3 1 45 6 7 8 9

Part # 8533-103-001 9/21




Description T-20 SWD QTY
* | Switch Assy, Air Flow 9801-095-001 1
1 | Switch, Air Flow 9539-461-009 1
2 | Bracket, Switch- Air Flow 9029-174-001 1
3 | Actuator, Switch 9008-007-001 1
4 | Pin, Cotter 9451-169-002 1
5 | Screw 4-40 x 5/8" 9545-020-001 2
* | Nut, Special Twin .#4-40 8640-401-001 1
* | Shield, Switch 9550-169-003 1
* | Screw 10 Bx 1/4” 9545-008-001 3
6 | Motor, Drive 9376-332-001 1
* | Tumble Capacitor 5191-108-005 1
* | Start Capacitor 5191-109-005 1
* | Pulley-motor,60hz 9453-185-001 1
* | Screw-set,5/16-18x1/2 9545-028-013 1
7 | Plate, Motor Mtg 9982-390-002 1
* | Bolt 3/8" - 16 x 3/4" 9545-029-008 1
* | Lockwash Spring 3/8 8641-582-003 1
8 | Screw, Motor to Plate Screw-hxflgwhzlk,5/16- 9545-014-004 4
18x5/8
* | Nut-hextwinwhzlk,5/16-18 8640-400-003 4
9 | Nut 1/4x20 Motor Plate to Cabinet 8640-414-007 7
10 | Clamp-cable,3/4 8654-125-004 2
* | Screw-hxhdsltdmach,12abx1/2 9545-048-001 2
11 | SupportAssy, Intermed. Pulley 9991-053-002 1
12 | Bolt, Rd Hd 3/8-16 x 1 1/4 9545-029-010 3
13 |Bolt, 3/8-16 x 1 1/2 9545-029-012 1
12 | Nut Flange Wiziock 3/8" - 16 8640-415-004 3
* | Washer, Flat 8641-581-035 1
14 | Arm Assy-Tension, Complete 9861-022-001 1
* | Washer, Flat 8641-581-035 1

Part # 8533-103-001 9/21

97



Rear View Photos

]
R
0%%%% %

98 Part # 8533-103-001 9/21



Description T-20 SWD QTY
14 | Arm Assy-Tension, Complete 9861-022-001 1
* | Washer, Flat 8641-581-035 1
15 | Ring-Retaining 9487-200-003 1
16 | Pulley Assy, Intermediate with bronze flange bear- 9908-053-003 1

ing
* | Bearing - Bronze Flange 9036-145-002 1
* | Spacer-Shaft (See Tumbler Group for Expandrd 9538-164-001 1

View)
* | Tolerance Ring 9487-234-005 1
17 | Pulley, Driven 9908-052-002 1
18 | Washer -Flat 8641-581-026 1
18 | LockWasher - IntTooth, 1/2" 8641-582-016 1
18 | Screw, 1/2-13x1 1/4 9545-017-009 1
19 | Belt, Drive- Motor 9040-076-012 1
20 | Belt, Drive- Tumbler 9040-073-013 1
21 | Spring, Tension 9534-319-002 1
22 | Chain, Tension 9099-012-011 1
23 | Hook, Tension 9248-022-002 1
* | Damper Inside Duct Exhaust 9125-009-001 1
24 | Pin, Damper Hinge 9451-146-007 1
* | Box-duct.lower 9041-113-001 1
* | Nut, Spring 8520-141-000 2
* | Screw #10B x 1/2 9545-008-026 3
* | Cover Duct Upper 9074-372-001 1
* | Base Duct 9047-121-001 1
* | Screw 10ABx 3/8” 9545-008-024 40
26 | Impeller, W/Set Screws 9278-045-001 1
27 | Pulley, Motor 9453-185-001 1
28 | Bracket for Wire Harness Under Burner Housing 9029-305-001

Part # 8533-103-001 9/21

99



Rear View Photos

Part # 8533-103-001 9/21

100



Control Assembly Group

12

13

15

101

Part # 8533-103-001 9/21



Control Assembly Group

Key Description

*

Control, Rear

T-20 SWD
9857-229-001

3

*

Bracket, Terminal Block Power

9029-202-001

Strip, Terminal Marker

9558-029-003

Terminal-Block, Power, 4 Pole

9897-035-001

XN |~

Screw, 10AB x 3/8"

9545-008-024

Harness Assembly-Power Main Fork, Upper

9627-859-007

Wire Assembly-Ground, GRN/YEL, 7

8220-137-002

*¥|h|W

Lock Washer, Ext tooth #10

8641-582-006

*

Screw, 10-32 x 1/2"

9545-008-027

Transformer, 208/240/60Hz. 24/120VA

8711-007-002

x|

Screw, 10AB x 3/8”

9545-008-024

Fuse Holder Assembly

9200-001-002

Fuse, 1.5Amp/250V-Fast Acting

8636-018-001

|00 |N|O

Relay, Motor, 30Amp 24VAC

5192-299-002

Screw, Phillips, 8AB x 1/2”

9545-045-012

Terminal Block, Power

9897-026-001

x| *x|©O

Screw, Phillips, 8AB x 1/2"

9545-045-012

Harness-Assembly, Low Voltage, Upper

9627-867-011

Ignition Module

9857-182-001

Screw, 10AB x 3/4"

9545-008-018

Wire Assembly, High Voltage

9631-403-009

Door-Control Box

9108-141-001

Screw, 10AB x 3/8"

9545-008-024

Harness, Main (Internal Box)

9627-863-003

Harness Main Extention (External Box)

9627-913-004

Harness Motor

9627-864-007

Control Box Panel Upper

9454-943-001

Control Box Panel Lower

9454-944-001

Control Box Wrapper

9636-216-001

Wire Red/Black 8”

8220-062-047

Wire White #11, 14"

8220-062-038

Wire-Blue/White 5.5"

8220-062-026

Wire Black/Red #9 9"

8220-146-001

(S N e e Y S R S S S IO R I SN SN S ST S S O S S (VSO I NG [FSey IS S IS IS (e )00 (TS O IFSSSY ey IS

102 Part # 8533-103-001 9/21




Door Switch Group

Key Description T-20 SWD QTY
1 | Door Switches 9539-487-001 2
2 | Bracket-Mounting lint tray switch 9029-297-001 1
3 | Conduit-Wire 6068-049-001 1
* | Grommet Wire 1/2 i.d. 9029-089-001 1

Hinge Plate Cover

Key Description

1

Cover-Hinge, Black

T-20 SWD
9074-377-002

2

Screw-TRHDCR, 10B x 3/8, Black

9545-008-010

Part # 8533-103-001 9/21

103



FLAME
SENSOR

iagram

D

iring

W

g 8 . =
ommD|_ [} =3 £ Z
] i G ] o8 82 z
WHT H@E Z0 =0 Sl e
g % 256 22 g2l 5=
el 8 = ? M0 2leialE| =8
o #1 BLK zn EJON
K 3 =) > ='clglg
= £ N R N N o
® : 5 N [ o
— —_—— - - 31— I—1——
T = B I p__v 5 o|“
- g « Lo [CocoggdebdalEéddl
] N — < ~
y i) _ o o o _
u =
: : | £ |
q o
- W | = %_H_ o |
1 | N W.M [ & |
o xo =
P e | & &° & _
* - L W W _ ELECTRONIC W. « " o |
T . Z 2|2 | CONTROLLER g = i E |
nd < <18 % - gs
3 5 nd_ Dlu_ % O] M 3 « _ =] =5 |
b s Swd L © - _
d 7 o [ ovfev] evev ¥ | T T T T T T T T T T T T T T T T
" 1 S 1SS Sy os% #2_RED/WHT
4 ‘
i L | H b
2 | 9 5 « g § " _%u RED
° 1Az 3 58 5 * #3 W/R
| =8 ARe 2 2 #6 BLK
BLK #3 ORG
_ #5 YEL et q #3 BRN
#5 BRN E 3 BLU
| #5 BLK % wm WT x
| BLK-7 o
_ #5 RED #3 vio S i ©
wl #6 RED/WHT = = |
Y hw o & —
52! g ¥ 2o
55! O IGNITION CONTROL |
° 3 BRN _Ill_ _|||_ T|N0W<||
_u@ PP o | COLLAN PR
| o |mom— ._.E WHT—11 W R1 & 120V 24V
N =
| @M GND #3 viol g 71170
| |z oo e s/ © S1 v2 V1 TH #6 R/W| | RD/BK 9 | com WHT=11
| Z @ °) #4 Bux/BLy LI ]| e
e 0 =
_I___. @ UIO NIRY o
[ #5 YEL | 55 28|
| @ W #5 BRN <« « K]
_ o #5 BLK #5 WHT = = 33
| 110-120v (L1 N #5 RED
| #4 BLK/RED
| #4 BLK/RED
_ #4 BLK/BLU
#4 BLK/BLU
| [\
L > L ______

9506—-808—001PR  WIRING DIAGRAM DCSO20N_-15_C_X—_____—-__X

Part # 8533-103-001 9/21

104



IC

Schemat

iring

W

208-240V (L1, L2 MOTOR RELAY
A v CONTACTS
R1 —
L1 L2 N GND BK/RD o_L |___T1g BK/RD, WI/RD 208—240V
L1 o
b 110-120V BK/RD m
[~ 1~ R1
2 20 |@ g 12 || T2g8LU
X R I K 60HZ .|_ L 4
S BE B m - _
< = BK/BU
N
BK/BU
EXTERNAL omoc\zo MUST
BE A NATIONAL/LOCAL [a)
GN/YE
ELECTRICAL CODE APPROVED GND -|rH m
GROUND AND CONNECTED T BK — X
%mm_/._v___._%b,_.o_m%mm GROUNDING xd,_.u m__mﬂu m“-“_
240V pd
) . ORG4  ORC DRIVE
H4 208V 2 |_WI/RD o WHT MOTOR
BK 3 H3 N RED g RED
2 H2 1o0v | o -
WT—11 |X2 H1com
BUMT 5 o BK WT =
TUMBLER
£ DOOR_SW Mmmmw =
3 BU/WT colL
o RUN RELAY 4
o BU/WT |l RD/WT g RD/BK 3@% BU/WT W
LINT_TRAY @ vE
SWITCH
Vi Vi IGNITION L
wI 1.5A MODULE CE
ORG FUSE RD  TH BN
SEE WIRING DIAGRAM S\0 ° BN
FOR PAYMENT DEVICES vio
AR = oﬂﬂm =
(SEE NOTE 3.) GAS I LIMIT DAMPER OVER TEMP. DIAGNOSTIC INDICATOR LED—=|o0 . FLAVE
M RELAY THERMOSTAT SWITCH THERMOSTAT FC+—=|0 m_olﬂﬂ.|
vi VI o GY/WT | |_BK/WT BLK BN Vi ORG FC——| 0 O————1 "1
oeE | TR (8% NoTE 5 (B 1
MOTOR SWITCH =
CENTRIFUGAL CONTROLLER[ 6Y/GN NOTES:
PCB HuH_Q TEMP. SENSOR _ 1. DOOR SWITCHES—N.O., CLOSED WHEN DOORS ARE CLOSED.

CAUTION: LABEL ALL WIRES PRIOR TO DISCONNECTION WHEN SERVICING CONTROLS. WIRING ERRORS
CAN CAUSE IMPROPER AND DANGEROUS OPERATION. VERIFY PROPER OPERATION AFTER SERVICING.

ATTENTION. AU MOMENT DEL'ENTRTIEN DES COMMANDES, ETIQUETEZ TOUS LES FILS AVANT DE LES
DEBRANCHER. DES ERREURS DE CABLAGE PEUVENT ENTRAINER UN FONCTIONNEMENT INADEQUAT ET
DANGEREUX.

9506—-808—-001PR

2.

3
4.

S’ASSURER QUE L'APPAREIL FONCTIONNE ADEQUATEMENT UNE FOIS L'ENTRETIEN TERMINE. 5.

SCHEMATIC

MOTOR RUN RELAY CONTACT WILL CLOSE WHEN THE COIN COUNT

IS SATISFIED, THE DOOR CLOSED AND THE START BUTTON PRESSED

CENTRIFUGAL SWITCH—N.O., CLOSES WHEN MOTOR IS UP TO SPEED.

REFER TO OWNER'S MANUAL FOR DESCRIPTION OF OPERATION AND REQUIREMENTS FOR
HEATING CIRCUIT.

WITH A DC MICROAMMETER, FLAME CURRENT CAN BE MEASURED AT TEST POINTS.
READING SHOULD BE 0.7uA DC OR HIGHER.

DCSO20N_—15_C_X~— ——_X

105

Part # 8533-103-001 9/21




Coin Handling Group

Key Description Part Number
Coin Acceptor, Optical, SWD, US Quarter 9021-094-001 1
* | Harness-Extention ,Control to Acceptor, Optical Dryer 9627-916-003 1
* | Retainer, Coin Acceptor 9486-145-001 1
* | Screw, Torx 9545-053-002 4
1 | Switch Assembly, Optical Sensor, SWD 9801-099-003 1
* | Screw-Height Bar, 3mm 9545-039-002 2
Below not included
* | Harness, Acceptor Mechinical (Control to Acceptor) 9627-783-003 1
* | Coin Vault 9942-028-005 1
* | Screw, 10AB X 3/8 9545-008-024 2
* | Bracket-mounting,coinvault 9029-293-001 1

106 Part # 8533-103-001 9/21



Coin Handling Group Electronic

Key Description Part Number Qty
Kit, Electronic Coin Acceptor 9732-303-004 1
Acceptor-Electronic, US/CA 9021-054-001 1
Harness, Control to Acceptor, Dryer 9627-909-003 1
Harness, Control to Acceptor, Washer 9627-909-002 1
Label-Wiring, Electronic Acceptor 8502-730-001 1
Retainer Coin Acceptor, Electronic 9486-155-001 2
Screw, 4B x 5/8 ss, Torx T-10 9545-053-002 4
Below not included
Harness, Adaptor Electronic to Mechinical switch 9627-901-001

107

Part # 8533-103-001 9/21



Section 6:
50 Hz Gas Dryer

108 Part # 8533-103-001 9/21



-39 T-20 SWD 50 Hz Parts

Key Description Part Number Qty
* | Strip, Terminal Marker -39 Models 9558-029-004 1
1 | Transformer 8711-007-002 1
* | Instructions, Transformer Connect 8507-230-003 1
2 | Ignition Control -39 Models 9857-182-001 1
* | Harness-Ignition Control, 9627-867-011 1
3 | Wire Assembly High Voltage 9631-403-009 1
4 | Motor 9376-332-001 1
5 | Pulley, Motor Drive 9453-185-002 1
6 | Harness Motor Extension 9627-864-007 1
* | Wiring Label Schematic/Diagram -39 models 9506-819-001 1
* | Owner’s Manual 8514-280-001 1
* | Lint Drawer Assembly -39 Models 9866-008-002 1

Part # 8533-103-001 9/21

109



Rear View Photos

110 Part # 8533-103-001 9/21



T-20 SWD -39 Gas Control Parts

Key Description

Part Number 047

1 | KitHoneywell VR86 Valve Flange 9732-162-001 1

* | Orifice, Main Burner #43 9425-069-025 2

2 | Gas Control Valve 9857-132-004 1
1

Part # 8533-103-001 9/21

111



Coin Handling Group Electronic

Key Description Part Number Qty
Kit, Electronic Coin Acceptor 9732-303-004 1
Acceptor-Electronic, 9021-054-001 1
Harness, Control to Acceptor, Dryer (w/o lint door switch) 9627-909-003 1
Harness, Control to Acceptor, Dryer (with lint door switch) 9627-909-005 1
Harness, Control to Acceptor, Washer 9627-909-002 1
Label-Wiring, Electronic Acceptor 8502-730-001 1
Retainer Coin Acceptor, Electronic 9486-155-001 2
Screw, 4B x 5/8 ss, Torx T-10 9545-053-002 4
Below not included

112 Part # 8533-103-001 9/21



Notes

113

Part # 8533-103-001 9/21



Schematic for Dryer 50hz 230V

iring

W

=X"0 6¢— N02Z0SOdQ

OILVINIHOS

"Y3IHOIH 40 OQ vn/°0 38 Q1NOHS ONIAvV3Y
‘SINIOd 1S3L LV @3¥NSYIN 38 NV INIHHND INVIS YILINAVOEDIN 20 V HLIM S “3NINY3L NIILFYINT,T SIO4 3NN INIWILYND3AY 3INNOILONOA 1IF¥VddY,T 3ND ¥3JNSSV.S

13 LVNO3IAYNI LNIWINNOILONOA NN ¥3NIVHING INIANId 3OV1Ey0 30 S¥n3¥y3 s3d

“LINJYID ONILV3IH

dd100—618—9056

"XN343ONVA
"43IHONVYE3d

404 SINIWININDIY ANV NOIYIJO 40 NOLJINOSIA ¥04 VANVA SMINMO OL 3438 + ST1 30 INVAV STi4 ST1 SNOL Z3L3INOLL3 ‘SIANVWNOOD S3A NILYINI,T3A INIWOW NV "NOILNILLY
'033dS OL df SI MOLOW N3IHM SISOTO "O'N-HOLIMS TVONIRILNID "¢ “ONIOAMS H3L4V NOLLVAIO ¥3dOMd AdRIA “NOILVHIJO SNOMIINYA ANV ¥IOMJWI 3SI¥O NvO
d3sS3dd NOLLNG L¥vIS 3HL ANV 0300 8000 3HL “G3ISIVS S| SHONYT ONIIM "STOMINOD ONIOIA¥IS NIHM NOILOINNOISIA OL ¥Odd SIMIM TV T38¥1 NOLLNYD

INNOO NIOD FHL N3HM 3SOTO TIM LOVINOD AVIZY¥ NN¥ ¥OLOW T
"Q3SOT0 34V SH00Q NIHM G3SOTD “O'N—SIHOLMS ¥00d ' _ YOSNIS “dNaL _HH 80d
iS3ION N9/A9 |43T11041INOD IVONAIYMINID
= 300810313 HOLMS mmv\*_m_ﬁ
NVdS ('S 3LON 33S) W S~
L— <04 590 2o oo TE s v Fvs T
—— oS <—+04 LVISONYIHL HOLIMS  1VISOWMIHL AV13d W
YOSN3S dN3L 43A0 yagwva LAN=IH SVO (‘"¢ 3LON 33S)
E\\aF] aNg <—@337 YOLVIIANI JILSONOVIQ N1\
T8 I
o R T
°Hf aw | ° Y oo
asn4d
P J1NAON Vel M A A
@ NOILINOI HOLIMS
ETN > AVHLl INI
|| ° o
™ w/ng ov\ 'Y v ve/ae *TR/ae 1 /na °
AV13d NNy @
% 100 JL; — 2
= AV 3d MS_¥00d g
_ 4O10W d37gAnNL
= ™ 8 o7
WNOJ W x| LE—1IM
D ZH I
N o 3 e
m TABOZ
ROVE dix “IWNIWYIL
- | ONIANNOYO ¥3AMA 3FHL OL
X 2 T yg Q3LOANNOD ANV ANNOYSO
W Q3A038ddVY 3400 TvOI¥L0313
o IVO01/IWNOILYN V 38
1SNN ANNOYD TTVYNY3ILX3

|
R4 = B R I e

[3<]
S1OVINOO
AVI3d JOLONW

ZHOS
~l
NOEC

Part # 8533-103-001 9/21

114



Wiring Diagram for Dryer 50hz 230V -39CR

FLAME
SENSOR EE ? ;

GAS VALVE
—1
SPARK =
ELECTRODE
______________________ I R —
T N L2 U et
FUSE 1.5A

HI-LIMIT STAT
BRN-1 BLK

#2 BLK

A #1 BLK

#2 BLK/WHT

#2 RED/WHT

#2 GRY/WHT

#2 WT

I
|
|
|
o o o
o GN/YEUI “U' hae| uspe s |
é iy * u-Eo-u-u- |
=] jo vy o |0
EE E BLEER |
cE 3 |
|
|
|
|
|
|
|
BEE |
BEBP O g |
=
L 19 >
(@)
<z Q
L NG %
_|
< )
- O
| B&
= Bls 1
rrarars - S PERREPEE
o |@ (o E SR BRESE |
SRS “FITPI
RRR K ks '
EERIB | '
C |C |O |o ;_:‘ R |
kg :t >3 o |
I 5 B
=== |
I:‘— #3 W/R |
|
== |
= |
|
|
|
|
4 BK/BY |
# /! DS;U'(:ID#BBLU I
4 BK/RD -4 - _
i /! [ 5= = [Hexros :
ro/ek A1 |
#4 BK/RD |
#4 BK/BU i |
8 B R |
= e
| |
| |
IS ICIN, |
A |
|
N 1 |
2 |
|
|
§ #6 BLK |
= |
_____________________________ 4

230V
DRIVE
MOTOR

LHM/03Y T#

g L#

DOOR SW #1

E BU/WT

LINT TRAY
SWITCH #1

5VDC
VDC  DC GNDH
NB 18VDCH

P4

# Bu/mwT ————BU/WT
NG

LEFT COIN SW
| RED/WHTOPTIONAL

_____ —0 1

[RED/ORG ~ 7]

| #1 RD/GN

&:ﬁ:ﬁjﬁ
o | #1 RD/BK:

___________ J RIGHT

COIN swW

Part # 8533-103-001 9/21

115



